GCGREATSDANE

SUPER SURFER

PARTSCATALOG

GDSS17KA
17HP KAWASAKI RECOIL w/48" or 52" CUTTING DECK
SERIAL NUMBERS: 440000 - 440999

GDSS17KAE
17HP KAWASAKI ELECTRIC w/48" or 52" CUTTING DECK
SERIAL NUMBERS: 441000 - 441999

GDSS22KHE
22HP KOHLER ELECTRIC w/ 52" or 61" CUTTING DECK
SERIAL NUMBERS: 444000 - 444999

GDSS23KAE
23HP KAWASAKI ELECTRIC w/52" or 61" CUTTING DECK
SERIAL NUMBERS: 445000 - 446999

Part Number
D02-206

Rev. Date: 3-1-02

GREAT DANE POWER EQUIPMENT
4700 New Middle Rd.
Jeffersonville, IN. 47130 U.S.A.




Index

GREATGDANE

Super Surfer

Frame
Cutting Deck 48"

52"

61"
Engine Deck
Deck Spindle & Chute Assemblies
Super Surfer Controls
Caster Assemblies
Hydraulic System
Hydraulic Schematic
Kaw./Briggs Recoil Components
Kaw. Engine Components, Elec
Kohler Engine Components, Elec

Wiring Diagrams

Decals

Figure Page Parts Page

3 4
5 6
7 8
9 10
11 12
13 13
14 15
16 16
17 18
19

20 23
21 23
22 23

24, 25, & 26
27




GREATGDANE

Super Surfer Frame




GREATGDANE

Super Surfer Frame

26 D18110 [Wheel Hub w/ Studs Hardware to attach the Motor Guards to Frame

27 D18206 |(Key NS D14145 |5/16-18X1 HHCS 4
28 D18311 [Wheel Motor w/ Nut NS D14081 [5/16-18 Nylon Nut 4
29 D15320 |Right Brake Arm NS D14114 |5/16 Sae Flat Washer 4
30 D15322 |Brake Shaft Hardware to attach the Weight Plates to Fender
31 D14231 |5/32" X 1-1/4" Spring Pin NS D14150 |5/16-18X2-1/4" HHCS 6
32a D18306 [Wheel Assembly(52"&61") NS D14081 |5/16-18 Nylon Nut 6
32b D18376 [Wheel Assembly(48") NS D14114 [5/16 Sae Flat Washer 6
33 D15306 |Foot Grating Hardware to attach the Fender Assy. To Frame
34 D18346 |Rubber Strip NS D14151 |5/16-18X2-1/2" HHCS 6
35 D18111 |Spring NS D14081 |5/16-18 Nylon Nut 6
36 D14105 [1/2" Flat Washer NS D14114 |5/16 Sae Flat Washer 6

Ref. No. | Part No. Description Qty. Ref. No. | Part No. Description Qty.
la D15345 |Frame, 48" 1 38 D13319 |Brake Rod 1
1b D15423 |Frame, 52" 1 39 D14204 |Washer 1
1c D15424 |Frame, 61 " 1 40 D14046 [3/8" Flat Washer 2

The above Frames use the D15347 (10") Caster Arm only 41 D28184 |3/8" Rod End 1
1d D15308 |Frame, original 52"/61" 1 42 D14010 | 3/8"-16 Nylon Nut 5
1d was superceded by 1b & 1c 43 D14015 [3/8"-16 x 1 1/2" H.H.C.S. 2
2 D14243 |3/4" Retaining Ring 2 44 D43007 |[Pivot Spacer 1
3 D18058 |1/4"- 20 Zerk Fitting 6 45 D14233 [10-24X3/4" P.H.P.S. 2
4 D18076 |Bushing 4 46 D18334 |N.O./N.C. Switch 1
5 D15310 [Thrust Arm 2 a7 D14124 |10-24 Nylon Nut 2
6 D28024 |Clevis Pin 2 48 D12373 [Switch Bracket 1
7 D28102 |Cotter Pin 2 49 D14013 | 3/8"-16 x 1" H.H.C.S. 10
8 D24010 |3/4"-16 x 3" H.H.C.S. 2 50 D14014 | 3/8"-16 X1-1/4" H.H.C.S. 1
9 D23031 |Bushing 2 51 D13021 [Bushing 1
10 D28084 [Rod End 2 52 D18093 |11" Grip 2
11 D24008 |3/4"-16 Lock Nut 2 53 D15333 [L.H. Rear Lift Arm 1
12 D24003 |5/8"-11 Hex Nut 4 54 D15330 [L.H. Front Lift Arm 1
13 D13315 [Swivel 2 55 D14194 |1/8" x 1 3/4" Cotter Pin 2
14a D15328 |[Lift Rod (52" & 61") 2 56 D14107 |Cotter Pin 4
14b D15349 |[Lift Rod (48") 2 57 D12352 |Brake Lever 1
15 D15329 |R.H. Front Lift Arm 1 58 D18079 |Grip 1
16 D15332 |R.H. Rear Lift Arm 1 59a D15355 |Fender, RH 1
17 D18377 |HOC Pin 2 NS-59b | D15356 |Fender, LH 1
18 D18345 |Lanyard 2 60a D15365 [Motor Guard, LH 1
19 D14127 |1/4"-20 X3/4" H.H.C.S. 2 NS-60b | D15364 |Motor Guard, RH 1
20 D14044 |1/4"-20 Nylon Nut 2 61 D12407 [Weight Plate 8
21 D15319 |Left Brake Arm 1 62 D14145 [5/16"-18 X 1" HHCS 4
22 D14121 |3/8" Spring Lock Washer 8 63 D14267 |3/8" Pal Nut Retainer 2
23 D14215 |Stud 8 64 D13348 |Bushing 2
24 D14192 |Lug Nut 8 65 D13323 [Bushing 2
25 D14193 |Castle Nut 2 66 D14164 [3/4" Jam Nut 2

2

2

2

1

1

2

2

2

1

2

6

6

6

37 D14061 [1/2"-13 X3" H.H.C.S.




NE

GREATGDA
48 Super Surfer Deck




GREATGDANE

48” Cutting Deck

Fig. -Ref.|Part No. [Description Qty.
1 D15348 |48" Deck Weldment 1
2 D18373 [Chain 4
3 D13322 (U-Bolt 4
4 D14015 (3/8" - 16 X 1-1/2" HHCS 5
5 D14046 |3/8" Flat Washer 5
6 D14009 [3/8" - 16 Flange Nut 11
7 D24013 [3/8" - 16 Lock Nut 8
8 D18030 [Spindle Assembly 3
9 D13024 |Spacer, Pulley 3
10 D18209 [Pulley, Tall 3
11 D13055 |7/8" Hex Nut 3
12 D14014 (3/8" - 16 X 1-1/4" HHCS 22
13 D14046 |3/8" Flat Washer 18
14 D14010 (3/8" - 16 Nylon Nut 28
15 D18055 |Washer, Blade 12
16 D18086 (Blade, 16.5" 3
17 D14101 [5/8" - 18 X 7-1/2" HHCS 3
18 D14282 [5/8" - 18 Nut 3
19 D15027 |Idler Weldment Mount 1
20 D15363 [Idler Arm 1
21 D28105 [Idler Pulley 1
22 D18003 |Bushing 2
23 D13321 |Bushing 1

Fig. -Ref.|Part No. [Description Qty.
24 D14023 (3/8" - 16 X 1-1/2" HHCS 2
25 D14046 (3/8" Flat Washer 3
26 D14104 1" Retaining Ring 1
27 D18205 (Zerk Fitting 1
28 D24011 (3/8" - 16 X 1" Carriage Bolt 3
29 D28050 |Idler Pulley 1
30 D13318 [Bushing 1
31 D22036 [Roller Mount 2
32 D18070 [Roller 2
33 D23024 [Roller Spacer 2
34 D24014 [1/2" - 13 Center Lock Nut 2
35a | D14066 [1/2" - 13 X 4-1/2" HHCS 2
35b | D24040 |1/2" - 13 X 4-1/2" Carriage Bolt | 2
36 D14121 (3/8" Spring Lock Washer 4
37 D13021 [Bushing 1
38a [ D15359 |Belt Cover, RH 1
38b | D15358 |Belt Cover, LH 1
39 D18046 [Knob 7
40 D15357 (Belt Cover 1
41 D14237 (3/8" - 16 X 5" Tap Bolt 3
42 D18348 [Belt, Engine to Blade 1
43 D28025 [Spring 1
44 D23028 |J-Hook 1




NE

GREATGDA
52” Super Surfer Deck




GREATGDANE

52” Cutting Deck

Fig. -Ref. |Part No. [Description Qty. [ |Fig. -Ref.|Part No. | Description Qty.
1 D15312 | 52" !Deck .Weldment 1 24 D14023 |3/8" - 16 X 1-1/2" HHCS 2
gs B;g%j gﬂz:g g:::i f 25 | D14046 3/8" Flat Washer 3
3 D13322 U-Bol’£ 4 26 | D14104 | 1" Ret.airlﬂng Ring 1
4 | D14015 |3/8" - 16 X 1-1/2" HHCS | 5 27 | D18205 | Zerk Fitting 1
5 D14046 |3/8" Flat Washer 5 28 | D24011|3/8" - 16 X1" Carriage Bolt 3
6 D14009 |3/8" - 16 Flange Nut 11 29 | D28050 |Idler Pulley 1
7 D24013 [3/8" - 16 Lock Nut 8 30 | D13318 |Bushing 1
8 D18030 Spindle Assembly 3 31 D22036 | Roller Mount 2
9 D13024 [Spacer, Pulle 3
10 | D18084 Pslley, Tall 3 32| D18070 Roller 2
11 D13055 |7/8" Hex Nut 3 33 | D23024 |Roller Spacer 2
12 D14014 |3/8" - 16 X 1-1/4" HHCS | 22 34 | D24014 |{1/2" - 13 Center Lock Nut 2
13 D14046 |3/8" Flat Washer 18 35a | D14066 |1/2" - 13 X4-1/2" HHCS 2
14 D14010 (3/8" - 16 Nylon Nut 28 35b | D24040 1/2" - 13 X4-1/2" Carriage Bolt | 2
15 | D18055 (Washer, Blade 12 36 | D14121|3/8" Spring Lock Washer 4
o |oomlame e Lol 3| | 3 |t satm 1
18 D14102 |5/8" - 18 Nut 3 38 | D15334 Belt Cover, side 2
19 | D15027 |Idler Weldment Mount | 1 39 | D18046 |Knob 7
20 D15363 |Idler Arm 1 40 | D15317 |Belt Cover, Center 1
21 D28105 |Idler Pulley 1 41 D14237 |3/8" - 16 X 5" Tap Bolt 3
22 D18003 [Bushing 2 42 | D18352 | Belt, Engine to Blad 1
23 D13321 Bushing 1 43 D28025 Sprlng 1
44 D23028 | J-Hook 1



harm8207ma
Sticky Note
52" belt should be a D18352

the D18348 is the 48" belt


NE

GREATGDA
61” Super Surfer Deck




GREATGDANE

61 Cutting Deck

Fig. -Ref.[Part No. |Description Qty. Fig. -Ref.|Part No. [Description Qty.
1 D15340 |61" Deck Weldment 1 24 D14023 (3/8" - 16 X 1-1/2" HHCS 2
2a D18373 |Chain, 6 link 3 25 D14046 (3/8" Flat Washer 3
2b D28104 |Chain, 5 link 1 26 D14104 (1" Retaining Ring 1
3 D13322 |U-Bolt 4 27 D18205 |Zerk Fitting 1
4 D14015 |3/8" - 16 X 1-1/2" HHCS 5 28 D24011 (3/8" - 16 X 1" Carriage Bolt 3
5 D14046 |3/8" Flat Washer 5 29 D28050 (Idler Pulley 1
6 D14009 |3/8" - 16 Flange Nut 11 30 D13318 |Bushing 1
7 D24013 |3/8" - 16 Lock Nut 8 31 D22036 |Roller Mount 2
8 D18030 |Spindle Assembly 3 32 D18070 |Roller 2
9 D13024 |Spacer, Pulley 3 33 D23024 |Roller Spacer 2
10 D18211 |Pulley, Tall 3 34 D24014 |1/2" - 13 Center Lock Nut 2
11 D13055 |7/8" Hex Nut 3 35a | D14066 [1/2" - 13 X 4-1/2" HHCS 2
12 D14014 |3/8" - 16 X 1-1/4" HHCS 22 35b | D24040 [1/2" - 13 X 4-1/2" Carriage Bolt | 2
13 D14046 |3/8" Flat Washer 18 36 D14121 (3/8" Spring Lock Washer 4
14 D14010 |3/8" - 16 Nylon Nut 28 37 D13021 |Bushing 1
15 D18055 |Washer, Blade 12 38 D15353 [Belt Cower, Side 2
16 D18036 |Blade, 21" 3 39 D18046 |Knob 7
17 D14101 |5/8" - 18 X 7-1/2" HHCS 3 40 D15361 [Belt Cower, Center 1
18 D14102 |5/8" - 18 Nut 3 41 D14237 (3/8" - 16 X 5" Tap Bolt 3
19 D15027 |ldler Weldment Mount 1 42 D18361 [Belt, Engine to Blade 1
20 D15363 |ldler Arm 1 43 D28025 |Spring 1
21 D28105 |ldler Pulley 1 44 D23028 |J-Hook 1
22 D18003 |Bushing 2
23 D13321 |Bushing 1

10




SS Engine Deck

11




GREATGDANE

SS Engine Deck

Ref. No. | Part No. Description Qty. Ref. No. | Part No. Description Qty.
1 D18303 |[Belt, Engine to Pump 1 33 D18073 [Spring 2
2 D15321 |Rear Deck 1 34 D12378 |Tape, Heat Reflector-Top 1
3 D15027 (ldler Base Weld. 1 35 D12336 |Foot Guard 1
4 D15318 |ldler Arm Weld. 1 36 D12379 |Tape, Heat Reflector-Bottom 1
5 D18314 |(ldler Pulley 2 37 D18071 |ldler Spring 1
6 D18003 |ldler Bushing 2 38a D13336 |Pump Block Plate 1
7 D14104 |1" External Retaining Ring 1 NS-38b | D13353 [LH Pump Block Plate 1
8 D14019 (3/8" - 16 X2-1/2" HHCS 1 39a D14264 |1/4" - 28 X 1-1/4" HHCS 3
9 D14010 (3/8" - 16 Nylon Nut 39 39 D14283 [1/4" - 28 X 3/4" HHCS 1
10 D12304 |Clutch Bracket 1 40 D14281 |Roll Pin, m5 X 30mm 2
11 D15331 |Oil Tank Weld. 1 41 D14213 [Pump Bolt 2
12 D18333 |Qil Fill Breather 1 42 D18058 |Zerk Fitting 1
13 D15315 [Fuel Tank Bracket 1 43 D14210 |1/4" Split Lock Washer 2
14 D14133 (1/4" - 20 X 2" HHCS 2 44 D14021 |3/8" - 16 X3" HHCS 1
15 D14044 (1/4" - 20 Nylon Nut 2 45 D18094 |Oil Filter Only 1
16 D12042 |Tank Strap 2 46 D18075 |Qil Filter Assembly 1
17 D18097 |Fuel Tank Cap 1 47 D13029 |Pump Control Rod 2
18 D18096 |Fuel Tank 1 48 D14009 [3/8" - 16 Serrated Flan. Nut 3
19 D14008 (3/8" - 16 X 1" Carriage Bolt 8 49 D14160 |1/4" Heaw Washer 2
20 D12349 |Tank Guard 1 50 D14148 |5/16" - 18 X 1-3/4" HHCS 2
21 D18106 |Swivel 2 51 D14205 |5/16" - 18 Flange Nut 2

22a D15399 [RH Block Pump Arm 1 52 D14121 |3/8" Split Lock Washer 6

NS-22b | D15398 [LH Block Pump Arm 1 53 D13028 |Hydro Swiwel 2

23 D18043 [Pulley w/ Set Screws 2 54 D14081 |5/16" - 18 Nylon Nut 2
24a D18312 [RH Pump 1 55 D14046 |3/8" Flat Washer 2
24b D18313 [LH Pump 1 56 D14114 |5/16" Flat Washer 6
25 D18067 [Key, m5 Xm28 2 57 D14006 |Hair Pin 2
26 D18072 |Spring 2 58 D14015 |3/8" - 16 X 1-1/2" HHCS 5
27a D15335 |RH Side Support 1 59 D14014 |3/8" - 16 X 1-1/4" HHCS 10
27b D15336 [LH Side Support 1 60 D14013 |3/8" - 16 X 1" HHCS 17
28a D15324 [RH Rear Dir. Arm 1 61 D14103 |Hose Clamp 2
28b D15323 [LH Rear Dir. Arm 1 62 D38014 |Fuel Line 1
29 D18074 [Neutral Knob Spring 2 63 D18098 |Shut-off Valve 1
30 D18047 [Neutral Adjust Knob 2 64 D14018 [3/8" - 16 X 2-1/4" HHCS 1
3la D15309 |RH Outer Stop Bracket 1 65 D14204 |3/8" Washer 1

NS-31b | D15327 |LH Outer Stop Bracket 1 66 D18144 |Grommet 1

32 D18032 |Brass Bushing 4 67 D14269 |3/8" - 16 Center Lock Nut 4
68 D14011 |3/8" - 16 X 3/4" Carriage Bolt 6

12




GREATGDANE

Super Surfer Deck Spindle &

Chute Assemblies

Chute Assembly

)
Yo
| r_:h -

=1 T,
J.:!- 'xl "";_\.

Ref. No.

Part No.

Description

Qty.

~NOoO b WNRRERPRE

D12086
D12007
D12008
D12006
D18060
D18077
D14107
D14205
D14113

Chute Deflector, for 48"
Chute Deflector, for 52"
Chute Deflector, for 61"
Hinge, Chute Deflector
Rod, Chute Pivot

Chute Spring

3/32" X 1" Cotter Pin
5/16" - 18 Flange Nut
5/16" - 18 X 3/4" Carr. Bolt

ARRPRPRPNPRRBR

Ref. No.| Part No. Description Qty.
1 D11000 |Cutter Housing Casting 1
2 D18045 |Bearing 6305 2
3 D18048 |Spindle Shaft 1
4 D18033 |Bearing Spacer 1

13




GREATGDANE

Super Surfer Controls

14




GREATGDANE

Super Surfer Controls

Ref. No.| Part No. Description Qty. |l Ref. No. |Part No. Description Qty.
1 D15405 [Thigh Plate 1 25 D14133 [1/4"-20 X 2" H.H.C.S. 2
2 D18100 [Thigh Cushion 1 26 D24021 |#8 Nylon Nut 2
3 D14121 |3/8" Lock Washer 8 27 D38005 |Blade Switch 1
4 D14013 [3/8"-16 X 1" H.H.C.S. 2 28 D12450 |Console 1
5 D14046 |3/8" Flat Washer 2 29 D12106 |Switch Tab 1
6 D14010 (3/8"-16 Nylon Nut 7 30 D24020 |#8 Machine Screw 2
7 D14011 (3/8"-16 X 3/4" H.H.C.S. 4 31 D13011 |Pivot Rod 1
8 D14127 |1/4-20 X 3/4" H.H.C.S. 4 32 D18013 |Piwvot Bushing 4
9 D14210 |1/4" Spring Lock Washer 4 33 D15386 [L.H. Handle Mount 1
10 | D14211 (1/4" Flat Washer 4 34 D18093 11" Grip 2
11 D14081 [5/16"-18 Nylon Nut 1 35 D14105 [1/2" Flat Washer 2
12 D14148 |5/16"-18 X 1-3/4"HH.C.S. | 1 36 D14109 |1/2" Retaining Ring 2
13 D14114 |5/16" Flat Washer 2 37 D15385 |R.H. Drive Lever 1
14 D14206 [5/16" Lock Washer 2 38 D18335 [N.O./N.O. Switch 1
15 D14145 |5/16"-18 X1 H.H.C.S. 2 39 D38003 [Spring 1
16 D15381 |Hinged Plate 1 40 D35094 (L.H. Drive Lever 1
17 D13309 [Lock Lever 1 41 D33004 [Bushing 1
18 D14244 [5/32" X 1" Roll Pin 1 42 D13029 [Pump Control Rod 2
19 D13308 |Base, Lock Lever 1 43 D14006 (#203 Hairpin 2
20 D14204 |Washer 2 44 D13028 |Swivel 2
21 | D18069 |Stationary Handle 1 45 D18090 (Ignition Switch Man. Start | 1
22 D18109 |Hour Meter 1 45 D18091 |Ignition Switch Elec. Start | 1
23 D15420 [Handle Brace 1 46 D14014 [3/8"-16 X 1-1/4" H.H.C.S. 1
24 | D24007 |1/4"-20 Hex. Nut 2 47 D13028 |5/16"-24 swiwel 2

15




Ref. No.| Part No. Description Qty.
1 D38009 [Caster Wheel Assembly 1
2 D33007 [Spacer, Caster Wheel 2
3 D15316 |Caster Yoke Weldment 1
4 D14117 [3/4"-16 X 8" Caster Bolt 1
5 D24008 [3/4"-16 Top Lock Nut 1
6 D18003 [Caster Bushing 2
7 D18058 |Zerk Fitting 1
8 D14013 [3/8"-16 x 1" HHCS 4
9 D14245 |1" Machinery Bushing 1
10 D14075 |Cotter Pin 1
1la | D15347 |Caster Arm (48) (10" long) 1
11b | D15301 |Caster Arm (52) (12" long) 1
11c | D15346 |Caster Arm (61) (16-7/8"long) | 1
12 D14010 |3/8"-16 Nylon Nut 4
NS-13 | D18171 |Rim, for 13" Caster Tire 1
NS-14 | D38035 |Tapered Roller Bearing 2
NS-15 | D38065 |Seal, for 13" Caster Tire 2
NS-16 | D38067 |Spacer Tube, for 13" Tire 1
NS-17 | D38068 |Bearing Spacer, 13" Tire 1

16




GREATGDANE

Super Surfer Hydraulics

USEONLY |~ !
- 5W - 50
1 \@:‘ OR R

4 MANTFOLD ALL SYNTHETIC
OIL

HIGH PRESSURE
REVERSE HDSE

HIGH PRESSURE
REVERSE HOSE

HIGH PRESSURE
FORWARD HDSE

HIGH PRESSURE
FORWARD HOSE

CHARGE ~
1 INLET 15W - 50 ""-,._. N I I

17




GREATGDANE

Super Surfer Hydraulics

Ref. No. | Part No. Description Qty.
1 D18023 [Hydraulic Oil Usage Decal 1
2 D24028 |90 Degree fitting w/O-ring 6
3 D14196 |90 Degree fitting w/O-ring 6
4 D18011 |Hose (reservoir to manifold) 1
5 D18355 [Hose (9" Charge Inlet) 1
6 D18357 |[Hose (22" Charge Inlet) 1
7 D18354 |Hose (4 1/2" Charge Inlet) 1
8 D18379 |[Hose Clamp 12
9 D28079 [T-Fitting (beaded) 2
10 D18356 [Hose (15" Case return) 1
11 D28077 |Hose (24" Case return) 1
12 D18354 |Hose (4 1/2" Case return) 1
13 D18311 |LH and RH Wheel Motor 2
14 D14193 |Castle nut/ Wheel Motor 2
15 D14194 |[Cotter Pin 1/8" Wheel motor 2
16 D28059 |Hydrostatic Oil Filter Manifold 1
17 D18094 [Hydrostatic Oil Filter 1
18 D18333 [Vented Reservoir Cap 1
19 D15331 |Hydrostatic Oil Resenvoir 1
20 D18313 |LH Hydrostatic pump/BDP-10A-403 1
21 D18312 |RH Hydrostatic pump/BDP-10A-303 1
22 D18309 [Hi Pressure Hose w/Nylogard Sleeve 4

18




GREATGDANE

a—— = | | |
SYSTEM CHASGE
CHECKE WalLWES MAaMLAL | I
i BYPALSS i ]
; i 1
ey | : ' !!
i | -
INF‘LJ;): [Tl ™F
i i
CO0L MG : A :
F |
; y ORIFICE : !
;  EE i
|
| e e R— —
I — = H 34— ———— =
i — - ——
H i
: L LYY A
i BEYPASS i
1" i
il I
| - (P
F =]!
INPU ?ﬁ Bl 8
]
i i
i cooLinG | | A
| DRIF ICE !
) |
il | - el
i |
il
. R— ____m____f ______ 3
]
|
| %\
: INLET FILTER
i
i

QuTPUT

OuTPUT

19




GREATGDANE

Super Surfer Engine
Kawasaki & Briggs
Recoil/Manual Components

20




GREATGDANE

Super Surfer Engine
Kawasaki Electric
Components

21




GREATGDANE

Super Surfer Engine
Kohler Electric
Components

22




GREATGDANE

Super Surfer Engine

Components
Ref. No. Part No. Description Qty. Ref. No. Part No. Description Qty.

NS-1 Engine  |17H.P. KAW Manual/FH500V-BS20 1 22 D38051 |Elect. Module 1
NS-1 Engine |17H.P. KAW Hectric/FH500V-AS21 1 23 D38050 |Elect. Capacitor 1
NS-1 Engine |23H.P. KAW Hectric/FH680V-BS11 1 24 D38027 |Pigtail, Module/Capacitor 1
NS-1 Engine |18H.P. Kohler Hectric/PS-61568 1 25a D18338 |KAW Manual Harness 1
NS-1 Engine  |22H.P. Kohler Hectric/PS-67557 1 25b D18337 |Briggs Manual Harness 1
2 D28123 | Oil Drain Valve 1 26 D14124 [10-24 Nyloc Nut 1
3 D32070 |Capacitor Mount 1 27 D18343 |Pigtail (small) 1
4 D14145 |5/16-18X1 HHCS 7 28 D18052 |[Relay 1
5 D14081 |5/16-18 Nyloc Nut 10 29 D28160 [Wire Tie 6
6 D32071 |Module Mount 1 30 D18340 |KAW Hectric Harness 1
7 D14147 |5/16-18 x 1 1/2" HHCS 4 31 D18169 [Battery 1
8 D14206 |5/16 Split Lock Washer 4 32 D28159 |Rubber Strip 1
9 D14116 |3/8"-24 Nylon Nut 1 33 D22215 |Battery Tray 1
10 D18145 |KEY sq. 1/4" taper 1 34 D18319 |Negative Wire 1
11 D18398 |4" Pulley 1 35 D28118 |Positive Wire 1
12 D18000 |Clutch 1 36 D18358 [Positive Wire 1
13 D12043 |Support 1 37 D14158 |[5/16-18X 6" HHCS 2
14 D18068 |Bumper 1 38 D14129 |[1/4-20 X 1 HHCS 1
15 D18056 |Spacer 1 39 D28158 |Solenoid 1
16 D14208 |7/16 Split Lock Washer 1 40 D24011 |3/8 - 16 x 1" CARR. BOLT 4
17 D24023 |7/16-20 x 3" HHCS 1 41 D14010 |[3/8 - 16 Nylon Nut 4
18a D18353 |Throttle 1 42 D24022 |7/16-20 x 2-1/2" HHCS 1
19 D14233 |#10 x 3/4 PHPS 2 43 D18359 [Throttle 1
20 D14131 |1/4"-20 X 1-1/2" HHCS 2 44 D18315 [Kohler Electric Harness 1
21 D14044 | 1/4-20 Nyloc Nut 4 45 D18050 [Choke Cable 1
NS-46 D15375 [Mount, Battery tray 1

23




AL = W W
HOLLMS OHEADTE THY T — 3623 2
HEE. ..Fé a3 B ~\\‘ W3 TR M \\\Iﬂhnﬂn Hid FTTE frd
S TYMINHL . SEINEVH (TIPERH 19-3waTs 140
NALCTS THW S AV TTH | £ | - . /
LT SHOULDENNOD ac - S -HASTE
TTY SLLOH _ R 8 va
T N2 TR SLINZa813 HiDE
ADTIE \\ |‘. _ =4t
) ¥ £aaAET WLUDT
TN L L - TC . 1497 FOLIAS 3dE A -
" L
u- . LI AL . s ]
& : ERLEL o Luwree Lvmelnnl— em
H
) H " |
11N7417 3._.:.5“-5“_ H A
Cr3 TH i
on3 =3 " HADIE | K i
mlw PADN HI.NTD
T TE N AW, |— —
R P TE Y e
Uz FE n_
: —]—
#a
r.._l._rLl—
o= LTEROTY )
_ S | RREY
: L
: nn
.,..q —a it
jH.E o a3 : _
ST DMz \\
EEEIT Fd

SAMEYH DIDWHD MIGK

WnJISnI(g Sulal
J1022 ) /iPRUD I 1YDSPMD Y]

24



ITEINE
000000

7 8

SL0CE SOLWNIGN] wupe
FWeY ARILLWE -3
e

e AT WA
§I008 4019 VIEN]
TET) AmAvE it

| |
w m |
L. i

EEEET Hid

| W% JNIDNI HIDE;

COUE=T K/a Fo=
eriLlmg NN = _.._.4__1
- HALFATh Oad I// w3 - 3 m
LIl T i AR —_
a\\\lﬂ.ﬂ el NI T Hhmrﬁ R ﬂﬁﬂ:ﬂﬂm _._uu__u.m... e
n i - WIITAS 31 063 | o | T3
[M_ — QIMI LB g LLIMJEED I ‘
—h N34 093 Y O R |
L1 o n
- - alc|o
T T R = [ LN THD AN
Stes Bis R3
- ; < —
SISEwIEE N9 mor e P 7T s
das _?./ - 0 - 3uncald s HELAD fud
TN = LI mansa W3k dnhwnun‘.*.‘..w_.m_.”_
04 = ednl} 1103307 03W HILIAS Jed .
el iy s T gy —— | IS WAL
[ it Bl = = { HAOHS 38¥ SWO1LI3NN0D
- e - m S3IMYYH S15YHD ___:_{:m

TemIHa1 _
A3LETLI nwR | _

quE_._u_

=

T
HILIAG Tl

EEUWE TV Old
HLIAE 340

3k

y

1HA

= T

SLO0E SOL9WEN| Wue
LA L R4

.._.:._uw E WAe u._. ﬂ_ H!H_H z_u nz..a__l-.._

B NED
[y ] 1]
- - R
LU ER T
I
e EEEETR
I _n_._ﬂ

CWE AJOLy BCEDNT "M 30010

—_
IESHETH KIS

P s@__

DL £.23u0)

pd
L

EEFECH

mm}_ﬂ_ M3LMI0AMC DS
0TS

WDISHIJ SULiLYY

AP/ pn g 1YNSPMDY]

i CWHILL0
iy Wl ufa] BIEST BT MaL3n dRv

ru_. .\n _H__._._—H_

25



NE

Super Surfer Engine

GREATYDA

AYI3d WON4 AYAY 38 0L SI 30010 NO aNvd N
(Y€ A000D> 80¥SNT 'ON 30010
3LON

HOLIAS
IAvad
= AYT3Y =
RS E
|

iagram

@y HOLIAS
ad0

I
] s\ «
374
HJLNTD
O) 7
O]
T34
n El I
3NION3
]
r p—p e HOLIAS Old
1 /a3
LHM L—]~3d181S »7a/M 134
(3LON 33S) L 1H
3a01a
>
3n7d \C’uim‘ And sog-e
\EBI
- v 0z il
98 Y3LIW UNOH  &3L3W WY Lavis e N
) :
A NNy T
pp— 702 . 440
h 3sA3 HOLIAS Lavls
N9
@) -
V“ N&D

26




GREATGDANE

Super Surfer Decals

MAMNUFACTIFRED UNDER THE
FOLLOWING PATENT(S):
f 5, E00 944 VM ST o D B RO FREESEL

o P COMFE LG LEIFE

5,507 138 ; 5, B0% 756 (i B ER R 2, G
AND OTHER PATEMT(S) CEiahs RV TICH O CoMhaCd s R es ramaTn
PENDIMNG M:ﬂ-llrtul'u BiLadf§ 07 waia

D18028

HYDRO Of
USE ONLY
MOBIL1 15W50
OR
(QUAKER STATE

SW5D

D18029 D18107 D18026

o SUPER ™x

® SURFER #~

IMPORTANT D18197 D18350

Bewirys edjuest bolt fonsian mik
culler dech in lomes! cuting pesitan

D18023

D) MG DPERATE MCWEHR WITHOLT CHUTE
CEFLECTOH, MULCHING PLATE 08 GOl T TE
GRASS CATCHER AESEMBL Y 1M POSITION [R5}
HOT REMOWVT GRASE CATCHER, MULCHPG
FLATL O RAISE THE C3UTE DEFLECTON URMTIL
ENGINE AND BLADE(S) HAVE ETORPED, |

8025

GREAT{DANE

D3g115

D101
18149

GREATYDANE

D15027
27




